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Max
 24 hour doses

IV Labetalol 300mg
IV Hydralazine 25mg

PO Nifedipine IR 180mg
(50mg per episode)

YES

YES

Notify LP & obtain orders for both Antihypertensive Medications and Seizure Prophylaxis
Goal: Administer antihypertensive meds within 60min of severe BP confirmation

Antihypertensive Medications
Labetalol, Hydralazine, Nifedipine

Refer to Eclampsia Algorithm for 
Management of Eclamptic Seizures

Severe Blood Pressure Trigger:
SBP ≥160 and/or DBP ≥110 ?

SBP≥150 but<160 and/or 
DBP ≥100 but <110

 Consider oral maintenance therapy
 Assess for other severe features
 Consider serial labs/observation

Seizure Prophylaxis
Magnesium Sulfate

Repeat BP in 20 min, 
if severe administer

 PO Nifedipine IR 20mg

PO Nifedipine IR
Initial dose: 10mg

IV Hydralazine
5-10mg (over 2 min)

IV Labetalol1,2

20mg (over 2 min)

Repeat BP in 20 min, 
if severe administer

 IV Hydralazine 10mg

Repeat BP in 20 min, 
if severe administer

 PO Nifedipine IR 20mg

Repeat BP in 10 min, 
if severe administer 
IV Labetalol 40mg

Repeat BP in 10 min, 
if severe administer 
IV Labetalol 80mg

Repeat BP in 20 min, 
if severe and only 5mg 
given initially, may give 
 IV Hydralazine 10mg 

Continue maintenance 
dose at 2 gram/hour 

(if renal function normal)

1 Avoid Labetalol if HR < 60 bpm. 

2 Use Labetalol with caution in patients with moderate to severe asthma. 

3  For BMI > 35, use 6 gram loading dose of magnesium sulfate

Target SBP 130-150 DBP 80-100

YES

BP severe after treatment?

Adopted from CMQCC Hypertension Toolkit and ACOG Practice Bulletins, 03/2023

Magnesium Sulfate IV
 4-63  gram loading dose

over 15-20 minutes

Convert to an alternative pathway
LP may choose to convert pathways prior to completion of all available doses 

(ex: give PO Nifedipine 10 mg x 1 followed by IV labetalol 20 mg)

Severe Blood Pressure Trigger:
SBP ≥160 and/or DBP ≥110 ?

Repeat Blood Pressure in 15 minutes 

NO

YES

Obtain MFM, Anesthesia, &/or Critical Care Consult
For transfer to higher level of care and/or possible continuous infusion of antihypertensive agent

BP severe after all appropriate pathways?

NO

NO

SBP≥150 but<160 and/or 
DBP ≥100 but <110

 Consider oral maintenance therapy
 Assess for other severe features
 Consider serial labs/observation

NO
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